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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Waterproof HD IP Camera
Brand Name : ADT

Test Model : OC835-V3

Series Model : N/A

Applicant : Sercmm Corporation

Manufacturer : SERCOMM CORP

Address : 3F 81 YUYI RD CHU-NAN MIAO-LI, 350 TAIWAN
Factory . SERCOMM CORP

Address : 3F 81 YUYI RD CHU-NAN MIAO-LI, 350 TAIWAN

Date of Test : May 11, 2017 ~ May 25, 2017
Test Sample : Engineering Sample
Standard(s) : FCC Partl5, Subpart C:(15.247) / ANSI C63.10-2013

The above equipment has been tested and found in compliance with the requirement of the
relative standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1705042) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Report No.: BTL-FCCP-1-1705042 Page 6 of 148
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
Applied Standard(s): FCC Part15 (15.247) , Subpart C
Standard(s) Section Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247(d) Anter_ma conduc_ted PASS
Spurious Emission
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.247(d)/ . .
15 205/ TransmltFer.Radlated PASS
15.209 Emissions

NOTE:

(1)” N/A” denotes test is not applicable in this test report.

Report No.: BTL-FCCP-1-1705042
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2.1 TEST FACILITY

Conducted emission Test:

approximately 95 %.
A. Conducted emission test:

The test facilities used to collect the test data in this report:

CO05: (VCCI RN: C-4742; FCC RN:965108; FCC DN:TwW1082)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

Radiated emission Test (Below 1 GHz):
CB15: (FCC RN:674415; FCC DN:TW0659)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

Radiated emission Test (Above 1 GHz):
CB15: (FCC RN:674415; FCC DN:TWO0659)
No. 68-1, Ln. 169, Sec.2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 U, requirement.
The reported uncertainty of measurement y £ U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

Test Site | Method Measurement Frequency Range U,(dB)

C05 CISPR 150 kHz ~ 30MHz 3.06
B. Radiated emission test:
Test Site | Method Measurement Frequency Range U,(dB)
CB15 9kHz ~ 150kHz 2.96
@m) | CISPR 150kHz ~ 30MHz 2.74
Test Site | Method Measurement Frequency Range | Ant. |U,(dB)
30MHz ~ 200MHz V | 4.76
CB15 CISPR 30MHz ~ 200MHz H | 428
(3m) 200MHz ~ 1,000MHz V | 5.08
200MHz ~ 1,000MHz H | 450

Test Site | Method Measurement Frequency Range | Ant. |U,(dB)
1GHz ~ 6GHz V | 4.48
CB15 1GHz ~ 6GHz H | 450
(3m) CISPR 6GHz ~ 18GHz VvV | 4.30
6GHz ~ 18GHz H | 414

Test Site | Method Measurement Frequency Range U,(dB)
CB15 18 ~ 26.5 GHz 4.72
(Am) CISPR 26.5 ~ 40 GHz 5.20

Report No.: BTL-FCCP-1-1705042
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Waterproof HD IP Camera
Brand Name ADT

Test Model 0C835-V3

Series Model N/A

Model Difference N/A

Product Description

Operation Frequency 2412~2462 MHz

802.11b:CCK
802.119:OFDM
802.11n:MCS 0-15

Modulation Technology

802.11b: 11/5.5/2/1 Mbps
802.11¢:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Bit Rate of Transmitter

802.11b: 23.19dBm
802.119: 26.61dBm
802.11n(20MHz): 28.46dBm
802.11n(40MHz): 26.65dBm

Output Power (Max.)

Power Source

DC voltage supplied from external power supply.
APD/WB-18D12FU

Power Rating

I/P: 100-240V~ 50-60Hz 0.5A Max. / O/P: 12V-—- 1.5A

Products Covered

1 * AC Adapter: APD/WB-18D12FU
1 * RJ-45 USB cable

Note:

user's manual.

2. Channel List:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO03 — CHO09 for 802.11n(40MHz)

Channel Fretg'l\JA?Zc)y Channel Fn(asll:_g;cy Channel Frt(al\(le;'le;cy Channel Fn(a'\(jll:_g)‘cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

Report No.: BTL-FCCP-1-1705042
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3. Table for Filed Antenna

1

Sercomm 0C835V3 N/A IPEX 34 NA
Sercomm 0C835V3 N/A IPEX 3.7 NA

Note:
(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and receivers (2T2R) and employs Cyclic Delay Diversity (CDD).
In CDD mode,
For power spectral density:
Directional gain (dBi) =
10*log{[10*(G1/20)+107(G2/20)+...+10*(Gn/20)]*2/NANT} = 6.56 dBi. > 6dBi.
The reduced power spectral density limits (dBm/MHz) = 8 - (6.56-6) = 7.44

For conducted power:

For Nant = 2 <5,

Directional gain (dBi) = Gant +0=3.7+0=3.7

The Directional gain is less than 6, so conducted power limits will not be reduced.

Operating Mode
1TX 2TX
TX Mode
802.11b V (ANT 1) -
802.11g V (ANT 1) -
802.11n(20MHz) - V (ANT 1+ANT 2)
802.11n(40MHz) - V (ANT 1+ANT 2)

Report No.: BTL-FCCP-1-1705042 Page 10 of 148
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 Normal Link

re-scanning test as following:

The EUT system operated these modes were found to be the worst case during the

For Conducted Test

Final Test Mode

Description

Mode 5

Normal Link

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

For Band Edge Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Report No.: BTL-FCCP-1-1705042
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6dB Spectrum Bandwidth

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Maximum Conducted Output Power

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Power Spectral Density

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Note:

recorded.

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: CCK (1Mbps)

802.11g mode: OFDM (6Mbps)

802.11n HT20 mode : MCS 0 (13Mbps)

802.11n HT40 mode : MCS 0 (27Mbps)

For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11n(40MHz) is found to be the worst case and

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.

Report No.: BTL-FCCP-1-1705042
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software version DOS_V6.1.7601
Frequency (MHz) 2412 2437 2462
802.11b 32/36 36/40 31/35
802.11g 46/46 50/50 45/45
802.11n (20MHz) 38/40 46/48 40/42
Frequency 2422 2437 2452
802.11n (40MHz) 34/36 39/41 28/30

Report No.: BTL-FCCP-1-1705042
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT ADP

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem | Equipment | Mfr/Brand Model/Type No. FCCID Series No. | Note
Item |Shielded Type| Ferrite Core Length Note
1 NO NO 2.95m Power Cable

Report No.: BTL-FCCP-1-1705042
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION LIMITS (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Averagel]
0.15-0.50 66 to 56* 56 to 46*
0.50-5.0 56 46
5.0 -30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 m from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-1-1705042 Page 15 of 148
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4.1.4 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

4.1.6 EUT TEST CONDITIONS

4.1.7 TEST RESULTS

L Horizontal Reference Ground Plane

4.1.5 EUT OPERATING CONDITIONS
The EUT was placed on the test table and programmed in normal function.

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

Please refer to the Attachment A.

Report No.: BTL-FCCP-1-1705042
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit
in the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHZz)

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 m)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHz)

Notes:
() The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Report No.: BTL-FCCP-1-1705042 Page 17 of 148
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 m above the ground at a 3 m semi-anechoic chamber. The table was
rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 m above the ground at a 3 m semi-anechoic chamber. The table was
rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GH2z)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-1-1705042 Page 18 of 148
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4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

e

Ground Plane

| Receiver

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

0.8 m

¢0.3m

Ground Plane

------- Amp.

| Receiver

Report No.: BTL-FCCP-1-1705042
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(C) For Radiated Emissions Below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
/Receiver o ;

4.2.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C /23°C  Relative Humidity: 45% / 70% Test Voltage: AC 120V/60Hz

4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-1-1705042 Page 20 of 148
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5. BANDWIDTH TEST
5.1 APPLIED PROCEDURES
FCC Partl5 (15.247) , Subpart C
. Frequency Range
Section Test Item Result
(MH2)
15.247(a)(2) .
Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

the block diagram below,

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

SPECTRUM

5.1.4 EUT OPERATION CONDITIONS

5.1.5 EUT TEST CONDITIONS

5.1.6 TEST RESULTS
Please refer to the Attachment E.

Temperature: 25°C  Relative Humidity: 55%

ANALYZER

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: AC 120V/60Hz

Report No.: BTL-FCCP-1-1705042
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl5 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MH2)
15.247(b)(3) Maximum Output
b 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,

b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance and FCC KDB 662911 D01 Multiple
Transmitter Output.

6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

c. Offset=antenna gain+cable loss

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST
8.1 APPLIED PROCEDURES / LIMIT
FCC Partl5 (15.247) , Subpart C
) o Frequency Range
Section Test Item Limit Result
(MH2)
15.247(€) | power Spectral Density 8 dBm 2400-2483.5 PASS

(in any 3KHz)

No deviation.

8.1.1 TEST PROCEDURE

8.1.2 DEVIATION FROM STANDARD

8.1.3 TEST SETUP

EUT

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

Temperature: 25°C

8.1.4 EUT OPERATION CONDITIONS

8.1.5 EUT TEST CONDITIONS

8.1.6 TEST RESULTS
Please refer to the Attachment H.

Relative Humidity: 55%

SPECTRUM
ANALYZER

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: AC 120V/60Hz
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
TWO-LINE
1 V-NETWORK R&S ENV216 101050 Jan. 25, 2018
2 Test Cable TIMES CFD300-NL Co02 Jun. 15, 2017
3 | EMI Test Receiver R&S ESR7 101433 Dec. 09, 2017
Measurement EZ EMC
4 Software EZ (Version NB-03A) N/A N/A
Radiated Emission Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Preamplifier EMCI 012645B 980267 Feb.28,2018
2 Preamplifier EMCI EMCO02325 980217 Dec.29,2017

EMC104-SM-S
3 Test Cable EMCI M-8000 8m Jan.04,2018
4 Test Cable EMCI EMCIOGoM S | 150207 Jan.04,2018
EEMC104-SM-S
5 Test Cable EMCI M-3000 151205 Jan.04,2018
6 |MXE EMI Receiver Agilent N9038A MY55420127 Jan.09,2018
7 Signal Analyzer Agilent N9010A MY52220990 Feb.22,2018
8 Loop Ant EMCO 6502 42960 Nov.24,2017
9 Horm Ant SCHWARZBECK | BBHA9120D |9120D-1342 Feb.28,2018
Trilog-Broadband

10 Antenna Schwarzbeck VULB 9168 9168-548 Jan.16,2018
11 5dB Attenuator EMCI EMCI-N-6-05 | AT-N0623 Jan.16,2018
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6dB Bandwidth Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |Spectrum Analyzer R&S R&S/FSP30 100854 May 26, 2017
Peak Output Power Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S R&S/FSP30 100854 May 25, 2018
2 Power Meter Anritsu ML2495A 1128008 Aug. 17, 2017
3 Power Sensor Anritsu MA2411B 1126001 Aug. 17, 2017
Antenna Conducted Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |Spectrum Analyzer R&S R&S/FSP30 100854 May 26, 2017
Power Spectral Density Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S R&S/FSP30 100854 May 26, 2017

All calibration period of equipment list is one year.

Remark: "N/A” denotes no model name, serial no. or calibration specified.
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : Normal Link
Line

80.0 dBuV

70

60

50

40

30

20

10

0.0

0.150 05 [MHz) 5 30.000

Reading Correct Measure- o )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB Detector ~ Comment

1" 0.1535 33.30 976 43.06 6581 -2275 QP
2 0.1535 1810 976 27.86 5581 -2795 AVG
3 0.2584 23.50 974 33.24 6148 -2824 QP
4 0.2584 12.80 974 2254 5148 -2894 AVG
5 0.5720 17.30 975 27.05 56.00 -28985 QP
6 0.5720 10.20 975 19.95 46.00 -26.05 AVG
7 0.7790 14.60 975 24 35 56.00 -3165 QP
8 0.7790 7.60 975 17.35 46.00 -28.65 AVG
9 1.1570 12.70 9.76 22.46 56.00 -3354 QP
10 1.1570 7.20 9.76 16.96 46.00 -29.04 AVG
11 3.6500 17.70 9.85 27.55 56.00 -2845 QP
12 3.6500 1210 9.85 21.95 46.00 -2405 AVG
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Test Mode : Normal Link
Neutral

80.0 dBuV

70

60

50

40

30

20

10

0.0

0.150 05 (MHz) 5 30.000
Reading Correct Measure- o )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector ~Comment

1 0.1521 3320 968 4288 6588 -2300 QP
2 0.1521 19.60 968 2028 5588 -2660 AVG
3 0.2494 31.50 968 41.18 6178 -2060 QP
4 " 0.2494 2330 968 3298 5178 -1880 AVG
5 0.4636 1540 9.69 25.09 5663 -3154 QP
6 0.4636 840 9.69 18.09 4663 -2854 AVG
7 0.5900 16.40 9.69 26.09 56.00 -2991 QP
8 0.5900 10.40 9.69 20.09 46.00 -2591 AVG
9 0.90350 12.60 970 2230 56.00 -3370 QP
10 0.90350 6.60 970 16.30 46.00 -2970 AVG
11 3.5960 13.20 9.81 23.01 56.00 -3299 QP
12 3.5960 7.30 9.81 1711 46.00 -2889 AVG
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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Test Mode: TX B MODE CHANNEL 01 |
Ant 0°
1300 dBuV/m
120
110 T
100
g0
80
70
60 ;<
50
40
30
20
10
0.0
0003 002 0.04 0.05 0.07 0.08 0.09 011 012 015 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit  Margin Height Degree
MHz aBuv B dBuv/m  dBuv/m _ dB _ Delecior _ cm _ degree Comment
1" 0.0158 4474 18.91 63.65 128.03 -64.38 peak 100 22

Report No.: BTL-FCCP-1-1705042

Page 35 of 148



3L

7

PE R

e

Test Mode: TX B MODE CHANNEL 01 |
Ant 0°
1300  dBuV/m
120
110
100
90
80
70
60
50
w0 | %
30 §§ 4 8 5
20
10
0.0
0150  3.14 6.12 910 12.09 15.08 18.06 21.04 24.03 3000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuv/m  dB Detector  cm degree  Comment
1~ 0.9261 30.79 11.97 42.76 69.91 -27.15 peak 100 42
2 2.1200 23.06 11.50 34.56 69.54 -3498 peak 100 42
3 2.9560 20.15 11.12 31.27 69.54 -38.27 peak 100 0
4 4.0901 17.86 11.26 29.12 69.54 -4042 peak 100 355
5 5.0750 16.98 11.40 28.38 69.54 -41.16 peak 100 21
6 6.2991 15.05 11.37 26.42 69.54 -43.12 peak 100 29
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Test Mode: TX B MODE CHANNEL 01 |
Ant 90°
1300 dBuV/m
120
110 T
100
g0
80
70
60 ;(
50
40
30
20
10
0.0
0003 002 0.04 0.05 0.07 0.08 0.09 011 012 015 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit  Margin Height Degree
MHz aBuv B dBuv/m  dBuv/m _ dB _ Delecior _ cm _ degree Comment
1" 0.0303 42.04 14.97 57.01 12698 -69.97 peak 100 324
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Test Mode: TX B MODE CHANNEL 01
Ant 90°
1300  dBuV/m
120
110
100
90
80
70
60
50
40 ;<"2<
20 X
10
0.0
0150  3.14 6.12 910 12.09 15.08 18.06 21.04 24.03 3000 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuv/m  dB Detector  cm degree  Comment

1~ 0.9261 31.48 11.97 43.45 69.91 -26.46 peak 100 100

1.5230 2624 11.76 38.00 6459 -26.59 peak 100 25

2.5678  20.57 11.29 31.86  69.54 -37.68 peak 100 29

40602 1763 11.26 28.89 6954 -40.65 peak 100 124

6.3887 15.28 11.37 26.65 69.54 -42.89 peak 100 199

Q| | B W M

8.8361 12.04 11.32 23.36 69.54 -46.18 peak 100 199
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX N-40M MODE 2422MHz |
Vertical
80.0  dBuV/m
70
60
50 -
B — X
10 5 b
ﬁ' B X
X
w % %
20
10
0.0
30000 127.00 22400  321.00 41800 51500 61200  709.00  806.00 1000.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Margin Height Degree
MHz dBuv B dBuv/m  dBuV/m  dB  Deleclor cm  degree Comment
1 43.5800  37.90 -8.56 29.34 4000 -10.66 peak 100 252
2 350.1000  35.41 -6.24 2917 46.00 -16.83 peak 200 224
3 * 450.0100 45.57 -3.56 42.01 46.00 -3.99 peak 100 244
4 549.9200  34.82 -1.73 33.09 46.00 -12.91 peak 100 230
5 649.8300  38.41 -0.03 38.38 46.00 -7.62 peak 100 238
6 749.7400  35.00 1.88 36.88 46.00 -8.12  peak 222 0
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Test Mode: TX N-40M MODE 2422MHz |
Horizonta
80.0  dBuV/m
70
60
50 =
I
o — [ 2 X 5 %
30 2
1 X
X
20
10
0.0
30000 127.00 22400  321.00  418.00 51500 61200  709.00  806.00 1000.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor ment Limit Margin Height Degree
MHzZ dBuV ds dBuv/m  dBuv/m  dB  Deleclor cm  degree Comment
1 97.9000 37.77  -12.57 25.20 43.50 -18.30 peak 300 174
2 168.7100  36.21 -8.60 27.61 43.50 -15.89 peak 200 132
3 350.1000  44.51 -6.24 38.27 46.00 -7.73 peak 100 259
4 " 450.0100 45.48 -3.56 41.92 46.00 -4.08 peak 100 181
5 649.8300  38.16 -0.03 38.13 46.00 -7.87 peak 129 360
6 | 749.7400 38.16 1.88 40.04 46.00 -5.96 peak 100 164

Report No.: BTL-FCCP-1-1705042

Page 41 of 148



7

&N
P R
e

3L

ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2412MHz

1200 dBu¥/m

Vertical

110

100

90

o

0

60

50

40

30

20

10

0.0

2362.000 2372.00 2382.00 2392.00 2402.00

2412.00 2422.00

2432.00

2442.00 2462.00 MHz

Reading Correct Measure- Antenna Table

No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment

1 2386.920 41.69 31.05 7274 7400 -1.26 peak @ 257 286

2 2386.920 17.34 31.05 4839 54.00 -561 AVG 257 286
3 X 2412.000 77.49 3114 108.63 74.00 34.63 peak 257 286  NoLimit
4 * 2412.000 75.02 31.14 106.16  54.00 5216 AVG 257 286  NoLimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
1200 dBuV/m
110
100
90
80
70
60
2
50 1 5’<
X 6
4 X
40 © X
30
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4824.000 5846  -11.37 47.09 74.00 -26.91 peak 100 106
2 4824.000 50.85 -11.37 39.48 54.00 -1452 AVG 100 106
3 7236.000 55.43 -5.40 50.03 7400 -23.97 peak 100 359
4 7236.000 42.60 -5.40 3720 5400 -16.80 AVG 100 359
5 9648.000 53.82 0.53 5435 7400 -1965 peak 381 124
6 " 9648.000 41.55 0.53 42.08 54.00 -11.92 AVG 381 124
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2412MHz

120.0 dBuV¥/m

Horizontal

110
100
90
80
70 x
60
50 A_‘——___i__/\/ L\\
40
30
20
10
0.0
2362.000 2372.00  2382.00 239200  2402.00 241200 242200 243200  2442.00 2462.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/im  dBuVim  dB Detector  cm degree  Comment
1 2387.200 37.95 31.05 69.00 74.00 -5.00 peak 264 305
2 2387.200 16.35 31.05 4740 54.00 -6.60 AVG 264 305
3 X 2412.000 73.54 3114 10468 74.00 30.68 peak 264 305  NoLimit
4 * 2412000 71.10 3114 10224 54.00 4824 AVG 264 305  NoLimit
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Orthogonal Axis :

X

Test Mo

de :

TX B MODE 2412MHz

120.0 dBuV¥/m

Horizontal

110
100
90
80
70
60
5 3
50 X X ;
X
40 4 %
X
30
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4824.000 60.56  -11.37 4919 7400 -2481 peak 194 275
2 " 4824.000 5566  -11.37 4429 54.00 -971 AVG 194 275
3 7236.000 55.81 -5.40 50.41 7400 -23.59 peak 101 332
4 7236.000  42.50 -5.40 3710 5400 -16.90 AVG 101 332
5 9648.000 53.72 0.53 5425 7400 -19.75 peak 100 125
6 9648.000 42.05 0.53 4258 54.00 -1142 AVG 100 125
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Orthogonal Axis : [X

Test Mode : TX B MODE 2437MHz
Vertical
1200 dBuV/m
110
100
90
80
70
60
T 7 o—
40
30
20
10
0.0
2387.000 2397.00 2407.00 2417.00 2427.00 2437.00 2447.00 2457.00  2467.00 2487.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 X 2437.000 80.98 2712  108.10 7400 34.10 peak 260 263  NolLimit
2 ™ 2437.000 78.57 2712  105.69 54.00 5169 AVG 260 263  NoLimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical

1200 dBuWV/m

110

100

90

80

70

60 1' . 5

50 3 f g

40 v

30

20

10

0.0

1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/im  dBuVim  dB Detector  cm degree  Comment

1 4874.000 61.70 -11.29 50.41 7400 -2359 peak 332 317
2 " 4874.000 56.51 -11.29 45.22 54.00 -8.78 AVG 332 317
3 7311.000 56.40 -5.13 51.27 7400 -22.73 peak 100 10
4 7311.000 44.53 -5.13 3940 54.00 -14.60 AVG 100 10
5 9748.000 52.96 0.90 53.86 7400 -20.14 peak 100 116
6 9748.000 42.26 0.90 43.16 54.00 -10.84 AVG 100 116
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2437MHz

120.0 dBuV¥/m

Horizontal

110

100

90

70

60

40

30

|~

Ne—

20
10
0.0
2387.000 2397.00  2407.00 2417.00  2427.00  2437.00 2457.00  2467.00 2487.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuV/m  dB Detector  cm degree  Comment
1 X 2437.000 75.37 2712 10249 7400 2849 peak 104 352  NoLimit
2 " 2437.000 7299 2712 100.11 54.00 46.11 AVG 104 352  NoLimit
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2437MHz

120.0 dBuV¥/m

Horizonta

110

100

90

70

60

50

40

30

20

10
0.0

K =

o

b ]

1000.000 3550.00

6100.00 8650.00 11200.00 13750.00 16300.00

18850.00

21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 63.08 -11.29 51.79 7400 -22.21 peak 242 203
2 " 4874.000 58.59 -11.29 47.30 5400 -6.70 AVG 242 203
3 7311.000 56.97 -5.13 51.84 7400 -22.16 peak 100 242
4 7311.000 4512 -5.13 39.99 54.00 -14.01 AVG 100 242
5 9748.000 53.10 0.90 54.00 7400 -20.00 peak 100 97
6 9748.000 41.09 0.90 41.99 5400 -12.01 AVG 100 97
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2462MHz

1200 dBu¥/m

110

100

90

0

60

50

40

30

20

10

0.0
2412.000 2422.00

Vertical

e

2432.00

2442.00 2452.00

2462.00 2472.00

2482.00

2492.00 2512.00 MHz

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 X 2462.000 77.03 31.33 108.36 74.00 3436 peak 287 255  NoLimit
2 * 2462.000 74.59 31.33 105.92 54.00 51.92 AVG 287 255  NoLimit
3 2487.477  41.43 3142 7285 7400 -1.15 peak 287 255
4 2487.477  17.89 3142 4931 54.00 -469 AVG 287 255
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Vertical
1200 dBuWV/m
110
100
90
80
70
60
N
50 % X ;
40 X M X
30
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/im  dBuVim  dB Detector  cm degree  Comment
1 4924 .000 59.42 -11.22 48.20 7400 -25.80 peak 100 107
2 " 4924000 53.50 -11.22 42.28 54.00 -11.72 AVG 100 107
3 7386.000 55.11 -4.87 50.24 7400 -23.76 peak 100 360
4 7386.000 43.58 -4.87 38.71 54.00 -1529 AVG 100 360
5 9848.000 51.93 1.27 53.20 7400 -20.80 peak 109 114
6 9848.000 40.59 1.27 41.86 54.00 -12.14 AVG 109 114
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
1200 dBuV/m
110
100
90
80
70 3
X
60
50 A I~
40
30
20
10
0.0
2412.000 2422.00  2432.00  2442.00 245200  2462.00 247200 248200  2432.00 2512.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2462.000 71.00 31.33 10233 74.00 2833 peak 103 352  NoLimit
2 " 2462.000 68.51 31.33 99.84 54.00 4584 AVG 103 352  NoLimit
3 2485.530  34.87 3142 66.29 74.00 -7.71 peak 103 352
4 2485.530  16.02 3142 4744 5400 -656 AVG 103 352

Report No.: BTL-FCCP-1-1705042
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PE R

e

Orthogonal Axis :

X

Test Mode :

TX B MODE 2462MHz

120.0 dBuV¥/m

Horizonta

110

100

90

70

60

50

40

30

20

10
0.0

M=

b . )
Hm X

1000.000 3550.00

6100.00 8650.00 11200.00 13750.00 16300.00

18850.00

21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4924.000 62.64 -11.22 51.42 7400 -2258 peak 187 198
2 " 4924.000 58.94 -11.22 47.72 5400 -86.28 AVG 187 198
3 7386.000 55.51 -4.87 50.64 7400 -23.36 peak 100 35
4 7386.000 43.61 -4.87 38.74 5400 -15.26 AVG 100 35
5 9848.000 51.63 1.27 52.90 7400 -21.10 peak 101 89
6 9848.000 40.41 1.27 41.68 5400 -12.32 AVG 101 89

Report No.: BTL-FCCP-1-1705042

Page 54 of 148



3L

7

PE R

e

Orthogonal Axis :

X

Test Mode :

TX G MODE 2412MHz

1200 dBu¥/m

Vertical

110

100

90

-

0

60

Bt

50_____‘.—_____',__,»—}"’

40

30

20

10

0.0

2362.000 2372.00 2382.00 2392.00 2402.00

2412.00 2422.00

2432.00

2442.00 2462.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment

1 2390.000 36.24 31.06 67.30 7400 -6.70 peak 215 305

2 2390.000 20.92 31.06 51.98 5400 -2.02 AVG 215 305
3 X 2412.000 78.15 3114 109.29 74.00 3529 peak 215 305  NoLimit
4 * 2412.000 70.06 31.14 101.20 54.00 47.20 AVG 215 305  No Limit

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2412MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

=t

M

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4824.000 56.59 -11.37 45.22 7400 -28.78 peak 132 238
2 " 4824.000 44.00 -11.37 32.63 5400 -21.37 AVG 132 238

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
1200 dBuV/m
110
%
100 4
90
80
70
1
X
60
50 H’;,/j e
10
30
20
10
0.0
2362.000 2372.00  2382.00 239200 240200 241200 242200 243200  2442.00 2462.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuV dB dBuvim  dBuV/m  dB Detector  cm degree  Comment
1 2389.972  32.60 31.08 63.66 74.00 -10.34 peak 272 19
2 2389.972  18.30 31.06 49.36 54.00 -4.64 AVG 272 19
3 X 2412.000 73.81 3114 10495 7400 3095 peak 272 19 NoLimit
4 * 2412000 65.68 31.14 96.82 54.00 42.82 AVG 272 19 NoLimit

Report No.: BTL-FCCP-1-1705042 Page 57 of 148
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
1200 dBuV/m
110
100
90
80
70
60
50
1
40
2
30 X
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4824.000 56.71  -11.37 4534 7400 -2866 peak 100 342
2 7 4824.000 4478  -11.37 3341 54.00 -20.59 AVG 100 342

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis : [X

Test Mode : TX G MODE 2437MHz
Vertical
1200 dBuV/m
X
110 2
100
90
80
70
60
50 B
40
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2437.000 81.86 3123 113.09 74.00 39.09 peak 257 261  NoLimit
2 7 2437.000 73.89 3123 10512  54.00 5112 AVG 257 261  NoLimit

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2437MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

K K=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 57.19 -11.29 45.90 7400 -28.10 peak 200 113
2 " 4874.000 44,72 -11.29 3343 54,00 -20.57 AVG 200 113

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Horizontal
1200 dBuV/m
110 1
2
100
90
80
70
60
50 _.____‘_’___,/” M
40
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2437.000 76.40 3123 10763 74.00 33.63 peak 104 351  NoLimit
2 " 2437.000 68.37 31.23 99.60 54.00 4560 AVG 104 351  NoLimit
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2437MHz

120.0 dBuV¥/m

Horizontal

110

100

90

70

60

50

40

30

20

10
0.0

b

X

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 58.88 -11.29 47.59 74.00 -26.41 peak 219 277
2 " 4874.000 45.04 -11.29 33.75 54,00 -20.25 AVG 219 277

Report No.: BTL-FCCP-1-1705042
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e

Orthogonal Axis :

X

Test Mode :

TX G MODE 2462MHz

1200 dBu¥/m

Vertical

110

100

90

N XK=

0

60

b

50___“____'_,,_»-/

40

30

20

10

0.0

2412.000 2422.00

2432.00

2442.00 2452.00

2462.00 2472.00

2482.00

2492.00 2512.00 MHz

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 X 2462.000 78.37 31.33  109.70 74.00 3570 peak 246 253  No Limit
2 * 2462.000 70.06 31.33 101.39 54.00 47.33 AVG 246 253  NoLimit
3 2483.500 36.78 31.41 68.17 7400 -5.83 peak 246 253
4 2483.500  21.31 31.41 5272 5400 -1.28 AVG 246 253

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2462MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

KN XK=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4924.000 57.09 -11.22 45.87 7400 -28.13 peak 260 17
2 " 4924.000 45.44 -11.22 34.22 54,00 -19.78 AVG 260 17

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
1200 dBuV/m
110 1
X
100 2
90
80
70
2
60
50 I — \‘*‘«;4\__%_
40
30
20
10
0.0
2412.000 2422.00  2432.00 244200 245200 246200 247200  2482.00  2432.00 2512.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuv/im  dB Detector  cm degree  Comment
1 X 2462.000 74.44 31.33 105.77 74.00 31.77 peak 258 311 NolLimit
2 7 2462.000 65.83 31.33 97.16 54.00 43.16 AVG 258 311 NolLimit
3 2483.847 32.79 31.41 64.20 74.00 -9.80 peak 258 311
4 2483.847 18.59 31.41 50.00 54.00 -4.00 AVG 258 311

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2462MHz

120.0 dBuV¥/m

Horizontal

110

100

90

70

60

50

40

30

20

10
0.0

XN XK=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4924.000 57.65 -11.22 46.43 7400 -27.57 peak 100 73
2 " 4924.000 45.81 -11.22 34.59 5400 -19.41 AVG 100 73

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-20M MODE 2412MHz

1200 dBu¥/m

Vertical

110

100

90

-

0

60

b

50

40

30

20

10

0.0

2362.000 2372.00 2382.00 2392.00 2402.00 2412.00 2422.00 2432.00 2442.00 2462.00 MHz

Reading Correct Measure- Antenna Table

No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 2389.972  35.08 31.06 66.14 7400 -7.86 peak 250 77
2 2389.972  21.60 31.06 5266 5400 -1.34 AVG 250 77
3 X 2412.000 79.03 3114 11017  74.00 36.17 peak 252 4 No Limit
4 * 2412000 70.52 31.14 101.66 54.00 47.66 AVG 252 4 No Limit

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-20M MODE 2412MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

=t

MmN

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4824.000 56.64 -11.37 45.27 7400 -28.73 peak 143 286
2 " 4824.000 43.25 -11.37 31.88 5400 -2212 AVG 143 286

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis : [X

Test Mode :

TX N-20M MODE 2412MHz

120.0 dBuV¥/m

Horizontal

110

100

90

-

70

60

o

50

40

30

20

10
0.0

2362.000 2372.00 2382.00

2392.00 2402.00

2412.00 2422.00

2432.00

2442.00 2462.00 MHz

Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/im  dBuVim  dB Detector  cm degree  Comment

1 2390.000 29.41 31.06 6047 74.00 -13.53 peak 104 360

2 2390.000 17.77 31.06 48.83 54.00 -517 AVG 104 360
3 X 2412.000 73.92 3114 105.06 74.00 31.06 peak 328 354  NoLimit
4 * 2412000 65.13 31.14 96.27 54.00 4227 AVG 328 354  NoLimit

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
1200 dBuV/m
110
100
90
80
70
60
50
1
40
2
30 X
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4824.000 56.76  -11.37 4539 74.00 -2861 peak 102 351
2 7 4824.000 4367 -11.37 3230  54.00 -21.70 AVG 102 351

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
1200 dBuV/m
X
110 2
100
90
80
70
60
50 b____/__/_’,/-"" '\\M
40
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2437.000 81.68 3123 11291 7400 38.91 peak 100 350  NoLimit
2 7 2437.000 73.40 3123 10483 54.00 5063 AVG 100 350  NoLimit

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-20M MODE 2437MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

Hm K=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 55.53 -11.29 4424 7400 -29.76 peak 264 247
2 " 4874.000 43.98 -11.29 32.69 5400 -21.31 AVG 264 247

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
1200 dBuV/m
110 1
2
100
90
80
70
60
50 J/f \\M
40
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2437.000 76.39 3123 10762 74.00 33.62 peak 151 3 No Limit
2 " 2437.000 68.58 31.23 99.81 54.00 4581 AVG 151 3 No Limit
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
1200 dBuV/m
110
100
90
80
70
60
50
1
40
2
30 X
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4874.000 5710 -11.28 4581 74.00 -28.19 peak 103 102
2 " 4874.000 4460 -11.29 33.31  54.00 -2069 AVG 103 102

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-20M MODE 2462MHz

1200 dBu¥/m

Vertical

110

100

90

N =

0

60

Hew

80| e

40

30

20

10

0.0

2412.000 2422.00

2432.00

2442.00 2452.00

2462.00 2472.00

2482.00

2492.00 2512.00 MHz

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 X 2462.000 79.75 31.33 11108 74.00 37.08 peak 271 2 No Limit
2 * 2462.000 71.74 31.33 103.07 54.00 49.07 AVG 271 2 No Limit
3 2483.665  35.81 31.41 6722 7400 -6.78 peak 232 353
4 2483.665  20.67 31.41 52.08 54.00 -1.92 AVG 232 353

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-20M MODE 2462MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

HKn K=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4924.000 56.54 -11.22 45.32 7400 -28.68 peak 140 170
2 " 4924.000 44 .17 -11.22 32.95 54,00 -21.05 AVG 140 170

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
1200 dBuV/m
110
1
100 b
2
90
80
70
3
60 X
50 ___J,—r’"" \M___;_
40
30
20
10
0.0
2412.000 2422.00  2432.00  2442.00 245200  2462.00 247200 248200  2432.00 2512.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 X 2462.000 69.39 31.33 100.72 74.00 2672 peak 100 123  NoLimit
2 " 2462.000 61.29 31.33 92.62 54.00 38.62 AVG 100 123  NoLimit
3 2483.517  29.63 31.41 61.04 7400 -12.96 peak 313 353
4 2483.517  17.32 31.41 4873 54.00 -527 AVG 313 353

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
1200 dBuV/m
110
100
90
80
70
60
50
X
40 .
X
30
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4924.000 5718  -11.22 4596  74.00 -28.04 peak 100 357
2 7 4924.000 4556  -11.22 3434 54.00 -19.66 AVG 100 357

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Vertical
1200 dBuV/m
110 3
X
100 1
90
80
1
70 b 5
X
60
2 o I 6
20 _'___b___,_____/-'\,_,_"——”/-’” 'w
40
30
20
10
0.0
2322000 234200  2362.00  2382.00 240200  2422.00 244200 246200  2482.00 2522.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 2389.864 41.14 31.06 7220 7400 -1.80 peak 315 55
2 2389.864  21.82 31.06 5288 5400 -1.12 AVG 315 55
3 X 2422.000 73.87 3118 105.05 74.00 31.05 peak 252 4 No Limit
4 * 2422.000 65.77 31.18 96.95 5400 4295 AVG 252 4 No Limit
5 2484.800  34.87 3142 66.29 7400 -7.71 peak 258 359
6 2484.800 20.44 3142 51.86 5400 -2.14 AVG 256 359

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2422MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

o=

b ]

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4844.000 57.37 -11.34 46.03 7400 -27.97 peak 212 360
2 " 4844.000 43.56 -11.34 32.22 5400 -21.78 AVG 212 360

Report No.: BTL-FCCP-1-1705042
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2422MHz

120.0 dBuV¥/m

Horizonta

110
100 3
X
90 4
80 i R
70
X
60 %
50 i,\_‘/\,} L\-\__‘ _: P
40
30
20
10
0.0
2322.000 2342.00  2362.00 238200 240200  2422.00 244200 246200  2482.00 2522.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 2390.000 32.13 31.06 63.19 7400 -10.81 peak 104 0
2 2390.000 17.01 31.06 48.07 54.00 -593 AVG 104 0
3 X 2422.000 63.88 31.18 95.04 7400 21.04 peak 100 123  NoLimit
4 * 2422000 55.86 31.18 87.04 5400 33.04 AVG 100 123  NoLimit
5 2485.315  28.46 3142 59.88 7400 -14.12 peak 100 74
6 2485.315  16.67 3142 48.09 54.00 -591 AVG 100 74
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2422MHz

120.0 dBuV¥/m

Horizontal

110

100

90

70

60

50

40

30

20

10
0.0

b

b

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4844.000 57.91 -11.34 46.57 7400 -2743 peak 100 244
2 " 4844.000 43.79 -11.34 3245 54,00 -21.55 AVG 100 244
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Vertical
1200 dBuV/m
110 5
X
3
100
90
80
70 M % % %
60
2 4 i 10
% w 'W
40
30
20
10
0.0
2337.000 2357.00  2377.00  2397.00 2417.00  2437.00 245700  2477.00  2497.00 2537.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 2374.625  37.32 31.01 68.33 7400 -567 peak 100 347
2 2374.625  19.29 31.01 50.30 5400 -3.70 AVG 100 347
3 2389.682  40.00 31.06 71.06 7400 -294 peak 239 65
4 2389.682 21.44 31.06 5250 54.00 -1.50 AVG 239 65
5 X 2437.000 75.48 31.23  106.71 7400 3271  peak 177 353  NoLimit
6 " 2437.000 67.51 31.23 98.74 5400 4474 AVG 177 353  NoLimit
7 2484.731 39.32 3142 7074 7400 -3.26 peak 232 351
8 2484.731 17.52 3142 48.94 5400 -5.08 AVG 232 351
9 2499.195  37.61 3147 69.08 7400 -492 peak 254 351
10 2499.195  20.72 3147 5219 5400 -1.81 AVG 254 351
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2437MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

o=

om

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 57.66 -11.29 46.37 7400 -2763 peak 119 102
2 " 4874.000 4477 -11.29 3348 54,00 -20.52 AVG 119 102
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
1200 dBW/m
110
100 %
6
90
80
70 ;|< % ; ?{
60 o
40
30
20
10
0.0
2337.000 2357.00  2377.00 2397.00 2417.00  2437.00 2457.00  2477.00  2457.00 2537.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuV dB dBuv/im  dBuV/m  dB Detector  cm degree  Comment
1 2374610  34.50 31.01 65.51 7400 -849 peak 240 0
2 2374610 18.15 31.01 49.16 54.00 -4.84 AVG 240 0
3 2390.000 32.27 31.086 63.33 7400 -10.67 peak 102 138
4 2390.000 17.64 31.06 4870 5400 -530 AVG 102 138
5 X 2437.000 70.61 3123 101.84 7400 27.84 peak 219 7 No Limit
6 " 2437.000 61.97 31.23 9320 54.00 3920 AVG 219 7 No Limit
7 2484627 3540 31.42 66.82 7400 -7.18 peak 197 348
8 2484627 17.23 31.42 4865 5400 -535 AVG 197 348
9 2499.488  31.08 31.47 62.55 T74.00 -11.45 peak 150 31
10 2499488  21.04 3147 52.51 5400 -149 AVG 150 31
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2437MHz

120.0 dBuV¥/m

Horizontal

110

100

90

70

60

50

40

30

20

10
0.0

Hn XK=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4874.000 57.94 -11.29 46.65 7400 -27.35 peak 100 351
2 " 4874.000 45,52 -11.29 34.23 54.00 -19.77 AVG 100 351
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2452MHz

1200 dBu¥/m

Vertical

110

100

90

N XK=

p2 (L]

0

60

40

30

20

10

0.0

50 MM

2352.000 2372.00 2392.00 2412.00 2432.00 2452.00 2472.00 2492.00 2512.00 2552.00 MHz

Reading Correct Measure- Antenna Table

No. Mk.  Freq. Level Factor ment Limit ~ Margin Height Degree
MHz dBuv dB dBuv/im  dBUV/im  dB Detector  cm degree  Comment
1 X 2452000 70.62 31.30 10192 74.00 27.92 peak 268 3 No Limit
2 * 2452000 6249 31.30 9379 5400 3979 AVG 268 3 No Limit
3 2483.500 41.36 31.41 7277 7400 -123 peak 230 1
4 2483.500 19.54 31.41 50.95 54.00 -3.05 AVG 230 1
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2452MHz

120.0 dBuV¥/m

Vertical

110

100

90

70

60

50

40

30

20

10
0.0

HKn K=

1000.000 3550.00 6100.00 8650.00 11200.00  13750.00

16300.00 18850.00  21400.00 26500.00 MHz

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHzZ dBuv B dBuVim _ dBuvim _ dB __ Deleclor __cm _ degree Comment
1 4904.000 55.87 -11.24 4463 7400 -29.37 peak 100 173
2 " 4904.000 44 .18 -11.24 32.94 54,00 -21.06 AVG 100 173
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Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2452MHz

120.0 dBuV¥/m

110

100

90

70

60

50

40

30

20

10
0.0

2352.000 2372.00

Horizontal

2392.00

2412.00 2432.00

2452.00 2472.00

2492.00

2512.00 2552.00 MHz

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/im  dBuVim  dB Detector  cm degree  Comment
1 X 2452.000 60.92 31.30 9222 7400 1822 peak 100 122 NoLimit
2 * 2452000 52.67 31.30 83.97 54.00 29.97 AVG 100 122 NoLimit
3 2484606 3242 3142 63.84 74.00 -10.16 peak 100 124
4 2484606  17.18 3142 48.60 54.00 -540 AVG 100 124
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
1200 dBuV/m
110
100
90
80
70
60
50
X
40
2
30 X
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Margin Height Degree
MHz dBuv dB dBuv/m  dBuvim  dB Detector  cm degree  Comment
1 4904.000 56.09 -11.24 4485 74.00 -29.15 peak 110 188
2 7 4904.000 4427 -11.24 33.03  54.00 -20.97 AVG 110 188
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ATTACHMENT E - BANDWIDTH
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Test Mode : TX B Mode_CHO01/06/11
Frequency | gdB Bandwidth | 99% Occupied BW | Min.Limit | o
(MHz) (MHZ) (MHz) (kHz)
2412 10.11 15.04 500 Complies
2437 10.12 15.12 500 Complies
2462 9.65 15.20 500 Complies
TX CHO1

Ref 20 dBm

*Att 30 dB

*RBW 100 kHz
*VBW 300 kHz

SWT 2.5 m=s

Delta 1 [T1 ]

—-0.10 dB
10.109963000 MH=z

20 Offpet 1318 B

D1 10 oo e

OB

Manker| 1 [T1
=

15(.040000p00 MH=Z

el EX

¢ e
b
Dz 4.z0

[N g

L

2[.406940p37 GHz

\l/

I} TTT oBW]

T2 CET LvL
-4 00 GHz

2| (71 oMy,

-5k 1 il
2[.4159560p00 z

-80

F1l

FZ

Center 2.412 GHz 2 MHzZ/

Date: 2Z3.MAY.2017 22:24:1¢

Span 20 MHz
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TX CHO6

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

0.73 dB

Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.119950000 MHz
20 Offpet 13[8 dB CBW 15[ 120000p00 MEZ
Mangker| 1 [T1
= D1 11.789 §Bm W, B A = pr=res | A |
W
oS 5_78w!r&§| J 431040000 GH
M/ Te 1\LF1 OBW]
& |, T ] A
' i ¥ Bl Lvn
}/ . 4294 00 GHz
L 1op Tenp 2| [T1 OBW N
—2[ a7V
2} 444600p00 G
Log
30
3DB
-40
50
-co0
--70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 23.MAY.Z2017 22:29:34
® “RBW 100 kHz Delta L1 [T1 |
*VBW 300 kHz 0.93 dB
Ref 20 dBm *Att 30 dB SWT 2.5 me 9.649650000 MHzZ
20 Offpet 13(8 dB oBif 15f.200000p00 MHZ
D1 13.909 dB e 3
L, NN /)ULJL/ A | o o |EW
D2 7)-90 ZFI5Ta50p00 s
- lﬂ? #L"U OBl
e
= |, M =)
\}/" \’/ [E1=5 ERTSH
L 45444 GHz
Terp 2| [T1 0BW)
2]t
2. 469640po0 GE
F-20
30
3DB
-40
50
F-60
70
F2
w1
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 23.MAY.2017 22:37:33
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Test Mode: TX G Mode CHO01/06/11
Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 16.43 16.52 500 Complies
2437 16.42 16.56 500 Complies
2462 16.46 16.56 500 Complies
TX CHO1
® :RBW 100 kHz Delta 1 [T1 ]
20 COffpet 1318 dB iifkii.i2?220 0 MHz
Lo 1oy T T cp-o| N
utdmmww WMWO R
/ ol e

F-z0

1Lps m
. 420280pp0 &

F-30

F-40

50

F-&0

F-70

Fl
—-80

F2

Date:

Center

2.412 GHz

23.MAY.2017 21:11:32

2 MHz/

Span 20 MHz
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TX CHO6

*RBW 100 kHz
*VBW 300 kHz

*Att 30 dB SWT 2.5 ms

Delta 1 [T1 ]
-0.35 dB

16.419563000 MH=z

Ref 20 dBm
zo oOfffpet 138
1 o

an

OBW 16260000
Marker| 1 [T1

0 MEZ

Alba dsrm

PN TN BN,

B v

z2[-428760 GHz
Temp 2| [T1 OBY
2Lp7

|

2| 445320ppo

|- 20

40

|- 70

T
-80

F2

Center 2.437 GHz

2 MHz/

Span 20 MHz

Date: 23.MAY.2017 21:16:18
@ “RBW 100 kHz Delta L [T1 ]
*VBW 300 kHz -0.33 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.460000000 MHZ
20 Offpet 13|18 dB OBW 16| 560000 0 MHz
Marker| 1 [T1
+ 01 1o qlee op = | EN
; *\f‘\ﬂr\ N*Alv *WW
T M) (PN INTRLLY. STRVVNY o omz
m \ I Temp 1| [T1 OF
0 TEM| Ly
,le 2] 453760 GHz
T 2| (T1 OBy
10 emp [

- z0

'ﬂl
Y
2. 470320pP0 &

|- 30

|- 40

|- S0

|- 60

70

Fl
-80

F2

Center 2.462 GHz

Date: 23.MAY.2017

2 MHz/

21:20:28

Span 20 MHz
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Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 17.70 17.72 500 Complies
2437 17.66 17.72 500 Complies
2462 17.67 17.72 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
20 ffpet 1318 dB S{]kaiz.zzf[)gio 00|MHZ
Lo _ | 2 |
D1 2.308 g S e | o e —

UTYSY RN WY Y Y I VY RYe PNY VAN, VTSR NVTRY

Temp 2

. U ToUPUUAGHZ
[T1 OBW]

-3L 69 [\dBm
. 420880p00 z

70

F1l

-80

F2

Center 2.412 GHz

Date: 23.MAY.2017

21:28:09

2 MHz/

Span 20 MHz
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TX CHO6

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

—-0.87 dB

Ref 20 dBm *Att 30 dB SWT 2.5 ms 17.659963000 MH=z
20 ffpet 13|38 4B OBW 17[.720000p00(MEZ
Marker| 1 [T1
10 ul = Fah=te “
D1 6.7, [dBm 25t c=a
e i MN"\IMH ;JLWJ\
= | bkl A Apspho £
-0 = iz PRRS
2(.428160p00(|GE=Z
. Temp 2| [T1 OBW]
0131 T
2(.445880p00( GH
20
30
3DB
40
50
-¢c0
70
F2
Fl
-80

Center 2.437 GHz

2 MHz/ Span 20 MHz

Date: 23.MAY.2017 21:31:42
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.81 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17.669963000 MHz
20 ffpet 1318 dB OBW 17(.720000p00| MEZ
Marker| 1 [T1
= =0 ol dp “
2(.453180p37| GH
P D1 4.665 dBm - TR :
(=
m o L1 " nh AAIJIJ\LM".AI\J NA;A. ad JTpA HL I\(R "
M\Mw 7 ] T A A A i AT vt et o L ¥ e 0 20 Sxanzasen [
2[.453160p00||GHZ
10 Temp 2| [T1 OBW]
-2k1z2
z[.470880p00 z
— 20
30
3DB
40
50
--60
-0
Fz
Tl

-80

Center 2.462 GHz

Date: 23.MAY.2017

21:

2 MHz/ Span 20 MHz

32:47
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Test Mode : TX N-40MHz Mode_CHO03/06/09
Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2422 36.44 36.16 500 Complies
2437 36.17 36.16 500 Complies
2452 36.44 36.16 500 Complies
TX CHO3
® :RBW 100 kHz Delta 1 [Tl ]
20 |Offpet 1318 dB ;}szzi.16?§io 00 MH=z
1o _ = b IES
IR0 Y Y01 R 1) P O O
Center 2.422 GHz 4 MH=z/ Span 40 MHz

Date: 23.MAY.Z2017 22:13:27
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Ref 20 dBm

TX CHO6

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.85 dB
*Att 30 dB SWT 5 ms 36.169250000 MHZ

20 |Offget 1318 dB

OBW 36[.160000p00 MHZz
Marker| 1 [T1

_elon e |EN

2]-419030F00 [GHz
Temp 1 [T1 OB]

ey T v
y‘-@wﬁﬁﬂ Hz
Temp 2| [T1 OB]

\t —-slos fiem
2|.455160p00 fHZ

F-30

F-40

F-50

F-60

70

F1l
-80

F2

Center 2.437 GHz

Ref 20 dBm

4 MHz/ Span 40 MHz

Date: 23.MAY.2017 22:19:20

TX CHO9

*RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.25 dB
*Att 30 dB SWT 5 ms 36.440000000 MHz

20 |Offget 1318 dB

COBW 36[-160000p00 MHz
Marker| 1 [T1

_10 |~ |

10
&= |,

2[-433800p00 EHz
Temp 1| [T1 OBy

D1 —4.8p2 dBm

=TI} 66 ] Lve
434000000

wmﬂ- Y . mhw\h,.,}.\ml..nl T_erm}?..w.l.%ﬁ “2

-2

:L%L&g:ﬂxﬂm\h thﬂ'\@“mk

—10 4 T
2(-470160p00 EHzZ

40|

50|

60|

70

F1l
—80|

F2

Center 2.452 GHz

4 MHz/ Span 40 MHz

Date: 23.MAY.2017 22:20:38
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ATTACHMENT F - MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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Test Mode : TX B Mode_CH01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 20.58 0.1143 30.00 1.00 Complies
2437 23.19 0.2084 30.00 1.00 Complies
2462 21.01 0.1262 30.00 1.00 Complies
Test Mode :TX G Mode_CHO01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 25.83 0.3828 30.00 1.00 Complies
2437 26.61 0.4581 30.00 1.00 Complies
2462 26.25 0.4217 30.00 1.00 Complies
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Test Mode :TX N20 Mode_CHO01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 22.70 0.1862 30.00 1.00 Complies
2437 25.76 0.3767 30.00 1.00 Complies
2462 24.81 0.3027 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 22.68 0.1854 30.00 1.00 Complies
2437 25.12 0.3251 30.00 1.00 Complies
2462 24.41 0.2761 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_Total
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 25.70 0.3716 30.00 1.00 Complies
2437 28.46 0.7018 30.00 1.00 Complies
2462 27.62 0.5787 30.00 1.00 Complies
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Test Mode : TX N40 Mode_CHO03/06/09_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2422 19.13 0.0818 30.00 1.00 Complies
2437 23.98 0.2500 30.00 1.00 Complies
2452 19.21 0.0834 30.00 1.00 Complies
Test Mode : TX N40 Mode_CHO03/06/09_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2422 19.07 0.0807 30.00 1.00 Complies
2437 23.26 0.2118 30.00 1.00 Complies
2452 18.41 0.0693 30.00 1.00 Complies
Test Mode :TX N40 Mode CHO03/06/09_Total
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2422 22.11 0.1626 30.00 1.00 Complies
2437 26.65 0.4619 30.00 1.00 Complies
2452 21.84 0.1527 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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Test Mode :

TX B Mode_ANT 1

TX B mode CHO1

® *RBW 100 kHz Marker 4 [T1
*WVBW 300 kHz

Ref 20 dBEm *Att 30 dB SWT 10 ms

]

-30.78 dBm
2.400000000 GHz

20 Offget 13|8 dB Marker

1 [Tl
9

1
Allown

&7 dBm
AR el =1

Marker

2
-3

78] dBm

Marker|

Il
B¢ pauaw)
“[Tl
-47

4
T e Z
78U§§m

--20

320000

oo GHT

|

--60

70

F2

-80

Fl

Start 2.323 GHz 10 MH=Z/

Date: 23.MAY.2017 22:25:08

TX B mode CH11

<§§> “RBW 100 kHz Marker
*WBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 10 ms

Stop 2.423 GHz

4 [T1 ]

—-36.95 dBm
-485000000 GHz

20 ©Offpet, 13|18 OB Marker

1 [Tl
1

SBm

D1 -gze dBm

AG2600

Marker

2 [Tl
-44

33 dBm

s Lepv)
3 [T1

U0 GHZ

Marker|
D2 6374 dPpm

-47

72 dBm

- 500000

00 GHz

F-50

F2

Fl

Start 2.448 GHz 10 MHEHZ/

Date: 23.MAY.2017 22:38:09

Stop 2.548 GHz

LVL

LvVL
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TX B mode CHO1 (10 Harmonic of the frequency)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

Ref 20 dEm “Att 30 dB SWT 300 ms 2
20 Offfet 13]8 dB
=
iy
=
— 1 -0.af am
L2
-1
bl b i Bl A M Mt Al \L‘W»«M‘W
-7
-80
Start 30 MEz 297 MHz/ Stop 3 GEz
Date: 23.MAY.2017 22:24:30

*RBW 100 kHz

Marker 1 [T1 ]

*VBW 300 kHz 27.29 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14. 8000000 GHz

20 oOffpet 13(8 dB

1
vzen]

= 1 -9.1) 4

1

L o

4 P N Y AT ALLo s

AT A IMAL I AW T VEPRA DT AARE d hd

-7

-80

Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 22:24:37

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-27.10 dBm

Ref 20 dBm “Att 30 dB SWD 1.15 s 24.338000000 GHz
20 offfet 13]8 dB
[-1
vz
— 1 -0.h 4
1
VS T R TN i VI " ‘xuu-/\n m
VVW‘W“«’VW\MMWW S I "
-4
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 22:24:44
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TX B mode CHO06 (10 Harmonic of the frequency)

@

Ref 20 dBm

*Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 300 ms

Marker 2

2.988120000 GHz

20 Offfet 13

&=

] bfora]

-7

-80

Start 30 MHz

Date: 23.MAY.2017

22:29:47

297 MHz/

*RBW 100 kHz
*VBW 300 kHz

Stop 3 GHz

Marker 1 [T1 ]
-27.30 dBm

Ref 20 dBm “Att 30 dB SWT 1.2 s 14.472000000 GHz
20 Offfet 13[8 oB
1
1 =4}
[vz=s]
1 4
1
L X
T
¥ Py A 3 PV L, Skt |
VW T \1WVW»AJWUL\QJMJ““ LN YT BV VWA A AV A AR)
-7
-80

Start 3 GHz

Date: 23.MAY.2017

Ref 20 dBm

22:29:54

“Att 30 dB

1.2 GHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Stop 15 GHz

Marker 1 [T1 ]
-26.40 dBm
15.069000000 GHz

20 Offpet 13

=
5
1R
E

-

A\
DUART. Laawiaty

W A T

Ay lp
o

-7

-80

Start 15 GHz

Date: 23.MAY.2017

22:30:01

1.15 GHz/

Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

@

Date:

D

Date:

D

Date

*RBW 100 kHz
*VBW 300 kHz

Marker

2 [T1 ]

Ref 20 dBm *Att 30 dB SWT 300 ms
20 Offpet 1318 dB
1

1 -6.8 a

Lt

7

-80

Start 30 MHz

297 MHz/

Stop 3 GHz

23.MAY.2017 22:37:47
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.14 dBm
Ref 20 oBm *Att 30 dB SWT 1.2 s 13.680000000 GHz
20 offfet 13[8 dB
1
1 -6.8 d
-1
1
- Tt
W
N N et B La sy an
M TR A TR Rt AN ARV b A AT
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
23.MAY.2017 22:37:54
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.38 dBm
Ref 20 oBm “Att 30 dB SWT 1.15 s 15.046000000 GHz
20 offfet 13[8 dB
1
D1 -6.888 dB
-1
I
R A LA ok ! " VIR S Y
R i A Lr"uﬁﬂﬁkAjmw&"L,fv RN Y N

7

-80

Start 15 GHz

: 23.MAY.2017

1.15 GHz/

22:38:01

Stop 26.5 GHz
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Test Mode :

TX G Mode_ANT 1

®

Ref 20 dBm

*ALL

TX G mode CHO1

30

B

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 4 [T1 ]
-23.48
2.3%9400000

dBEm
GHz

20 Offpet 13|18 dB

Marker| 1 [T1
8157

dBm

D1 8.57[4 dB

s1nodabog
L &

Marker|
—2ils s

1

--10

Eaavau g Y]
Marker|]3 [T1
-35L63

GHZ
il

DZ —11.4

26 HBm

saeavgey savgs)

T
=

--320

--40

--60

o A B ar ot el gty

-80

Fz

Fl

Start 2.323 GHz

Date: 23.MAY.2017 21:12:08

FALt

10

MHz/

Stop 2.423 GHz

TX G mode CH11

30

B

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 4 [T1 ]
-30.02
2.483500000

dBm
GHz

¥y -1 -0 o Foh=t

20 Offpet 13}8 dB

Marker| 1 [T1
10p13

=

dBr

Y

Marker| 2 [T1
-30p02

dBm

4an

T TUpTU
Marker| 3 [T1
—-44L 30

GHZ

dBm

2f.500000p00

GHz

20

F-40

70

-80

Fl

F2

Start 2.448 GHz

Date: 23.MAY.2017 21:21:03

10

MHz/

Stop 2.548 GHz

LVL
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TX G mode CHO1 (10 Harmonic of the frequency)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

Ref 20 dBm “Att 30 dB SWI 300 ms 2
20 offfet 13]8 dB
-1
L ex
=0
-1
1 -13.[04 aEx
-2
-2
Il AMAL gy ‘wwwwww L“&A«W
-7
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 23.MAY.2017 21:11:46
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz ~27.08 dBm
Ref 20 dBm Att 30 dB SWD 1.2 s 13.800000000 GEz
20 offfet 13]8 dB
1
vzen]
-1
D1 -13.[94 dBm
- FuN
W
I ) pa A
A W VA A [PV R
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 21:11:53
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz -26.69 dBm
Ref 20 dBm Att 30 dB SWD 1.15 s 17.553000000 GEz
20 offfet 13]8 dB
1
vz
-1
D1 -13.[94 dBm
o n .,l A " I ZNWTN 5
RN RS U VAU VET T P P RS A
-4
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 21:12:01
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TX G mode CHO6 (10 Harmonic of the frequency)

®

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1
-44.99 dBm

Ref 20 dBm Att 30 dB SWT 300 ms 2.940600000 GHz
20 Offfet 13]8 oB
=
-1

1 -13.56 a
L. ‘

kﬁ~1p 7

u 1,“1Ayv-«ﬂuA»vwwtquJmM~AV«AuhunhmhﬂﬁuunkduhA*““) ﬂﬂrﬁil”
-7
-80

Start 30 MHz

297 MEz/

Stop 3 GHz

Date: 23.MAY.2017 21:16:31
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.79 dBm
Ref 20 dBm Att 30 dB SWT 1.2 s 13.776000000 GHz
20 Offfet 13[8 oB
L1
1 =4}
TEw|
F-1
1 -13.[56 dB;
L ) A
™ " P Iudm(
UV ApeATAY (AT (AR S PR [0S AR 1
-
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 21:16:38

Ref 20 dBm

*Att 30 4B

“RBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Marker 1 [T1

20 Offfet 13[8 oB
L
L =4}
TEw|
-1
1 -13.[56 dB:
5
X Py A 4 2 A Ly . Y VY.

A
M g

WA

Vi

-7

-80

Start 15 GHz

Date: 23.MAY.2017

21:16:45

1.15 GHz/

Stop 26.5 GHz
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TX G mode CH11 (10 Harmonic of the frequency)

®

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
44.89 dBm

Ref 20 dBm Att 30 dB SWT 300 ms 2. 80000 GHz
20 Oofffet 13]8 dB
=5
L =4
vzex]
= T =IL.07 aB
-2
o } _
2
Aol A s Al it wAR A A iy sl WM&M
=
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 23.MAY.2017 21:20:42
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.2080
20 Offpet 13|18 dB
=
L ex
=0
= T =TT 07 oEn
-2
1
L MY
,"W
fa0 I YR T Y N NPT
VRIURAR ] WA RPN A A T R g fAAATE TV ENTRIRIT L0 Y
=
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 21:20:49
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz
Ref 20 dBm *Att 30 dB SWT 1.15 s
20 Offpet 1318 dB
=
L ex
=0
== T —IT-[07 obx
-2
1
’l Aq P SUTRN YN Y A T Y "LM.V\ A
-4
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 21:20:56
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Test Mode :

TX N-20M Mode_ANT 1

TX HT20 mode CHO1

*RBW 100 kHz
*VBW 300 kHz

®

Marker

4 [T1

]

-34.53 dBm

Ref 20 dBm *Rtt 30 dB SWT 10 ms 2.400000000 GHz
20 Offget 13|8 4B Marker| 1 [T1
2158 dBm
10 410600000 oF
I Markler| 2 [?l/l . 1
& [ : -
Marker| 3 [T1
3 dBp

-10

-45

!

D2 —17.417 HBm

-330000

00 Gﬂlz

i

--320

--40

--60

-80

Fz

Fl

Start 2.323 GHz

Date: 23.MAY.2017 21:28:44

10 MH=z/

TX HT20 mode CH11

*RBW 100 kHz
*VBW 300 kHz

Marker

Stop 2.423 GHz

4 [T1 ]

—-43.99 dBm

Ref 20 dBm *Att 30 dB SWT 10 ms 2.483500000 GHz
20 oOffpet 13(8 dB Marker| 1 [T1
4153 dBm
10 AeoAQ0non o
1
Mark 2 [T1
D1 4.531@31" axker] 2 | =
- I
fvizv] huechs
A TOPUT GEZ
“ Marker| 3 [T1
—-48L 83 dBm
2|-500000p00 GH=z
D2 —15}46% HBm
h’\Wr
| . W\mew b,
60
70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 23.MAY.2017 21:33:37
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TX HT20 mode CHO1 (10 Harmonic of the frequency)

®

Ref 20 dBm

*Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 300 ms

Marker 2 [T1
45.45 dBm

20 Oofffet 13]8 dB
1
L =4
vzex]
1
1 -18.[12 dBm
2
-4
2
el mpa A A IR A A il . Mﬂl TR BT
7
-80

Start 30 MHz

Date: 23.MAY.2017

21:28:22

297 MHz/

*RBW 100 kHz

Stop 3 GHz

Marker 1 [T1

*VBW 300 kHz - dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.2080 )0 GHz
20 Offpet 13|18 dB
1
iy
=
-t
1 -18.[12 &
-
1
L -
A
Aaod " WL AR b2 g P
YV WP LA R] T N o Y A
7
-80

Start 3 GHz

Date: 23.MAY.2017

21:28:30

1.2 GHz/

*RBW 100 kHz
*VBW 300 kHz

Stop 15 GHz

Marker 1 [T1

%
]
g

Ref 20 dBm *Att 30 dB SWT 1.15 s 15.0690 0 GEz
20 Offpet 1318 dB
1
jL_ex]
vzzs]
-1
1 -18.12 a
2
L
R, ha M, X & " x ML o o "
R A AN AP AR Ty
-4
7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 21:28:37
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TX HT20 mode CHO6 (10 Harmonic of the frequency)

@

&=

Date:

ED

Date:

=
5
1R
E

Date

*RBW 100 kHz Marker 2
*VBW 300 kHz
Ref 20 dBm *Att 30 dB SWT 300 ms 2.518860000 GHz
20 Offpet 13}8 dB
L
-1
1 -12.61 &
s _
Dbt At At A A Pt s A A A A N
-7
-s0
Start 30 MHz 297 MHz/ Stop 3 GHz
23.MAY.2017 21:31:54
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.65 dBm
Ref 20 dBm Att 30 dB SWT 1.2 s 14.184000000 GHz
20 Offpet 1318 dB
=
-1
ID1 -12.61 dE:
1
I l"’\d )
" " Mo Ay
Vi VT M T Py I A T S A
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
23.MAY.2017 21:32:01
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.02 dBm
Ref 20 dBm Att 30 dB SWT 1.15 s 15.138000000 GHz
20 Offpet 1318 dB
L
-1
ID1 -12.[61 dE:
1
‘XWM‘ P by . " b a1y Ly
R A VAT VAN WL e W T e W
-
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
: 23.MAY.2017 21:32:16
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*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-45.49 dBm

Ref 20 dBm “Att 30 dB SWI 300 ms 1.6694
20 offfet 13]8 dB
-1
L ex
=0
-1
1 -15.07 aB
-2
-2
B
. Ml A A A Aﬁl U ISR Lt
-7
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 23.MAY.2017 21:33:00
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz -27.57 dBm
Ref 20 dBm Att 30 dB SWD 1.2 s 13.848000000 GEz
20 offfet 13]8 dB
1
vzen]
-1
1 -15.07 aB
L
L T
W
\ A gy e
QTP IVY TN PR Y e ATV DGR v
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 21:33:07
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz ~27.16 dBm
Ref 20 dBm Att 30 dB SWD 1.15 s 15.069000000 GEz
20 offfet 13]8 dB
1
vz
-1
1 -15.07 aB
i
Z\W_A T g " ) *'\.U.mw
-4
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 21:33:13

TX HT20 mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX N-20M Mode_ANT 2

®

Date:

TX HT20 mode CHO1

*RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Rtt 30 dB

SWT 10 ms

Marker

4 [T1

]

-31.63 dBm
2.400000000 GHz

20 Offpet 13|18 dB

Marker|

1 [T1
1
A1 02900

94 dBm
00 G

D1 1.594(3 dB

Marker|

2 [T}

—¥

-10

Marker

1
B
-45

00 dy

. 330000

00 Gﬂt

DZ —18.057 HBm

--320

--40

--60

|
WMMMMWMMWMMM

-80

Fz

Fl

Start 2.323 GHz

23.MAY.2017 21:30:04

10 MH=z/

TX HT20 mode CH11

*RBW 100 kHz
*VBW 300 kHz

Ref 20 dbBm *Rtt 30 dB

SWT 10 ms

Marker

Stop 2.423 GHz

4 [T1 ]
-42.91 dBm
.484600000 GHz

20 Offpet 13}8 dB

Marker|

1 [Tl
i
AEJ7000

19 dBm
00

Marker|

2 [T1

—44

06 dBm

Marker

T o)
3 [Tl
-48

U0 GHZ

88 dBm

- 500000

00 GHz

PBm

70

Fl

-80

F2

Start 2.448 GHz

Date: 23.MAY.2017 21:34:42

10 MHz/

Stop 2.548 GHz

LVL

LVL
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TX HT20 mode CHO1 (10 Harmonic of the frequency)

@

Date:

D

Date:

D

Date

“RBW 100 kHz Marker 2 [T1
“VEW 300 kHz -45.75 dBm
Ref 20 dBm “Att 30 dB SWI 300 ms 2.0258400
20 offfet 13]8 dB
-1
-1
1 -18.12 4
2
-2
Hrs i s AR A A A .MM.,ML ,/\MAJ VR
-7
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
23.MAY.2017 21:29:27

*RBW 100 kHz
*VBW 300 kHz

Marker

1T
-27.97 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.472000000 GHz

20 Offpet 13|18 dB

1

1
1 -18.[12 dBm

L A

!

N L o btk Auld
AR WA gl ™ [V AR G 7

-

50

Start 3 GHz 1.2 GHz/ Stop 15 GHz

23.MAY.2017

Ref 20 dBm

21:29:34

*Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Marker

15

171
-26.82 dBm
.069000000 GHz

20 Offket 13f8

1 -18.12

W"MVhf

7

-80

Start 15 GHz

: 23.MAY.2017

1.15 GHz/

21:29:41

Stop 26.5 GHz
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TX HT20 mode CHO6 (10 Harmonic of the frequency)

@

&=

Date:

ED

Date:

=
5
1R
E

Date

*RBW 100 kHz

Marker 2 [Tl

*VBW 300 kHz 45.86 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.899020000 GHz
20 Offpet 13|8 dB
Lo
-1

D1 -14.f82 aB
-4
Lo Mg A A A gt B Al b i Wit amonl]
-7
_s0
Start 30 MHz 297 MHz/ Stop 3 GHz

23.MAY.2017 21:30:59
*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.99 dBm
Ref 20 dBm Att 30 dB SWT 1.2 s 13.752000000 GHz
20 Offfet 13[8 oB
L
F-1
DL -14.]82 &
I~ ’ﬂ,;vw
A " Ak Ly A e
WY TN TG L EvY L4 R~y v
F-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
23.MAY.2017 21:31:06
*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.93 dBm
Ref 20 dBm Att 30 dB SWT 1.15 s 24.269000000 GHz
20 Offfet 13[8 oB
=1
F-1
1 -14.82 dB
o
L\WMJ.... gl Y
WPTRH W JT A I I Py AT Y

-7

-80

Start 15 GHz

1 23.MAY.2017

21:31:13

1.15 GHz/

Stop 26.5 GHz
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TX HT20 mode CH11 (10 Harmonic of the frequency)

@

Date:

D

Date:

D

Date

*RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 300 ms

Marker 2 [T1 ]
-44.96 dBm

2.952480000 GHz

20 Offpet 1318 dB

s

7

-80

Start 30 MHz 297 MHEZ/

23.MAY.2017 21:34:21

*RBW 100 kHz
*VBW 300 kHz

Stop 3 GHz

Marker 1 [T1 ]

-28.29 dBm

: 23.MAY.2017

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.752000000 GHz
20 Offpet 13}8 dB
1
-
1 -16.]48 dBm
L A
\Wag
A . Pl A o
A AT T AT WA AT ATy T e
Lo
50
Start 3 GHz 1.2 GHz/ Stop 15 GHz

23.MAY.2017 21:34:28

*RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 1.15 s

Marker 1 [T1 ]
-27.39 dBm

16.886000000 GHz

20 Offfet 13|8 dB

1 -16.fa8 ds;

Far

R B A AN W g TV T

7

-80

Start 15 GHz 1.15 GHz/

21:34:35

Stop 26.5 GHz

Report No.: BTL-FCCP-1-1705042

Page 123 of 148



3L

Ay
©e

WY

A e

Test Mode : |TX N-40M Mode ANT 1

®

TX HT40 mode CHO3

*RBW 100 kHz Marker 4 [T1 ]

Date:

*VBW 300 kHz -32.28 dBEm
Ref 20 dBm *Att 30 4B SWT 20 ms 2.400000000 GEz
20 Offpet 13(8 dB Marke¢r| 1 [T1
-2}t 44 dBm
10 vl 400000 oE “
Marker| 2 [T1
-32128 dBm
= 1
D1 —2.450 dbm FOUUUUU U Uy GEZ | Ly
Marker] 3
“AlER Al
-10
2.39000]15 00 GHz
--20
D2 —22.439 HBm
-30
Y
” \1305
--40
A\
--60
70
F2
Fl
-80
Start 2.245 GHz 20 MHzZ/ Stop 2.445 GHz

23 .MAY.2017 22:14:02
TX HT40 mode CHO9
*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -43.14 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.483500000 GHz
20 oOffpet 13(8 dB Marker| 1 [T1
—4181 dBm
10 ABe200h0n oE “
Marker| 2 [T1
-43L14 dBm
= T o TOPTTT GEZ | Ly
D1y -4.814 dHm Marlor frd
—47L 67 dBm
I 2|-c00000p00 GE=
Fz0
D2 —R4.814 HPm

—40

70

-80

Fl

F2

Date:

Start 2.43 GHz

23.MAY.2017

20 MHz/ Stop 2.63 GHz

22:21:10
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TX HT40 mode CHO3 (10 Harmonic of the frequency)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

-44.79 dBm

Ref 20 dBm “Att 30 dB SWI 300 ms 2.299080000 GEz
20 offfet 13]8 dB
-1
L ex
=0
-1
-2
1 -22.[59 a
s -
I \(w
-7
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 23.MAY.2017 22:13:41
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz ~27.45 dBm
Ref 20 dBm Att 30 dB SWD 1.2 s 13.872000000 GEz
20 offfet 13]8 dB
1
vzen]
-1
1 -22.[59 dEx
i
L M
r W
o N A g b Al g
MWMWMW I o 1 e R VR
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 22:13:48
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz -26.14 dBm
Ref 20 dBm Att 30 dB SWD 1.15 s 15.092000000 GEz
20 offfet 13]8 dB
1
vz

: 1 -22.59 dBn
L [N TV P il | My diow, Ly
o SRR VAW ww N B A T

7

-80

Start 15 GHz

Date: 23.MAY.2017

22:13:55

1.15 GHz/

Stop 26.5 GHz
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TX HT40 mode CHO6 (10 Harmonic of the frequency)

@

&=

Date:

ED

Date:

=
5
1R
E

Date

*RBW 100 kHz

Marker 2 [Tl

*VBW 300 kHz 45.41 dBm
Ref 20 dBm *Rtt 30 dB SWT 300 ms 2.251560000 GHz
20 Offpet 13|88 dB
1
-1
- 1 10 f5s o

-

-7

-80

Start 30 MHz

23.MAY.2017 22:19:32

297 MHz/

*RBW 100 kHz
*VBW 300 kHz

Stop 3 GHz

Marker 1 [T1 ]

-27.28 dBm

Ref 20 dBm “Att 30 dB SWT 1.2 s 14.496000000 GHz
20 Offfet 13]8 oB
=
-1
- 1 —1ale o
1
L L
a0 . 1 o ITEFSUN
e PR IR L L e P YW [T YUV AV
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

23.MAY.2017 22:19:39

Ref 20 dBm

“Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Marker 1 [T1 ]

-27.37 dBm

15.069000000 GHz

20 Offpet 13|8 dB

110 fme o

[Tl

ho TN

-7

-80

1 23.MAY.2017

Start 15 GHz

22:19:46

1.15 GHz/

Stop 26.5 GHz
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TX HT40 mode CHO9 (10 Harmonic of the frequency)

@

Ref 20 dBm

*RBW 100 kHz
*VBW 300 kHz

*Att 30 dB SWT 300 ms

Marker 2 [T1 ]

20 Offpet 1318 dB

1 -25.17 4

] sl

7

-80

Start 30 MHz

Date: 23.MAY.2017

297 MHz/

22:20:50

*RBW 100 kHz
*VBW 300 kHz

Stop 3 GHz

Marker 1 [T1 ]

-27.51 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.800000000 GHz
20 Offpet 13}8 dB
1
frze
I
1 -25.17 dBr
- FiT Y
CiRAVT)
A P 4 ) AA L1 Aol Ao
LR TNy NIN T EEEALVN VLT Yo (VAR TS At e
I
a0
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 22:20:57

® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz -27.01 dBm

Ref 20 dBm “Att 30 dB SWD 1.15 s 24.269000000 GHz

20 offfet 13]8 dB

[-1
vz

-1

)1 -25.J17 dEn L

Wby Lo |y P P Ay | )

Ml 'S Lt VAl e VY g MWW AT

-4

-7

-80

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 22:21:04
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Test Mode :

TX N-40M Mode_ANT 2

TX HT40 mode CHO3

*RBW 100 kHz
*VBW 300 kHz
SWT 20 ms z

Marker

®

Ref 20 dBm *Rtt 30 dB

4 [T1 ]
-31.65 dBm
.400000000 GHz

20 Offpet 13(8 dB Markgr|

1 [T1
3142 dBm
Vil A00000 G

2 [T1
-31} 65 dBm

EZJUAVAVAVE VA LAUAVINNE 15 V-
¥

D1 —3.4[18 dBm

-10

(R L

.39000W 00 GHz

D2 —23.418 HBm

--320

--40

--60

F2
Fl
-80 |

Start 2.245 GHz 20 MHzZ/

Date: 23.MAY.2017 22:17:36

TX HT40 mode CHO09

*RBW 100 kHz
*VBW 300 kHz
SWT 20 ms z

Marker

@

Ref 20 dbBm *Rtt 30 dB

Stop 2.445 GHz

4 [T1 ]
-45.03 dBm
.489200000 GHz

20 oOffpet 13(8 dB Marker

1 [Tl
-5l 08 dBm
AL e QONnO0

Marker|

2 [T1
-47l 64 dBm

Marker

- T UUPUT GHZ
[T1

46183 dBm

-500000pP00 GHz

D2 755.0 3 fBm

20 \l
F-40

5?:
e
H

M g

70

F2
Fl

-80

Start 2.43 GHz 20 MHz/

Date: 23.MAY.2017 22:22:41

Stop 2.63 GHz

LVL

LVL
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TX HT40 mode CHO3 (10 Harmonic of the frequency)

@

Date:

D

Date:

D

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-45.43 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.
20 Offpet 1318 dB
L =
s
.
Lo
D1 -23.23 dBm
308
F-a
Men i A AL AAA A b AN WW
)
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
23.MAY.2017 22:17:15
*RBW 100 kHz Marker 1 [T1
*VBW 300 kHz -27.67 dBm
Ref 20 dBm Att 30 dB SWT 1.2 s 14.208000000 GHz
20 Offpet 13}8 dB
. E
VL
-
1 -23.2 dB: T
L i \’le.x
308
A pi FRE WY
N V| WA UV | i
Lo
50
Start 3 GHz 1.2 GHz/ Stop 15 GHz
23.MAY.2017 22:17:22
*RBW 100 kHz Marker 1 [T1
*VBW 300 kHz -27.52 dBm
Ref 20 dBm Att 30 dB SWT 1.15 s 24.384000000 GHz
20 Offpet 13}8 dB
o E
tve
Lo
1 -23.p3 dB -
U g NLV”A " Al " " ﬂ$ﬂﬁ\ L
R AT W VT SR N Y

7

-80

Start 15 GHz

23.MAY.2017

22:17:29

1.15 GHz/

Stop 26.5 GHz
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TX HT40 mode CHO6 (10 Harmonic of the frequency)

@

*RBW 100 kHz
*VBW 300 kHz

Marker

2 [T1 ]
45.56 dBm

Ref 20 dBm “Att 30 dB SWT 300 ms 2.049600000 GHz
20 Offpet 13}8 dB
=
[vzes]
s H
= st
F-4
] \wuw»
-7
80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 23.MAY.2017 22:18:33
® “RBW 100 kHz Marker 1 [TL ]
*VBW 300 kHz -27.88 dBm
Ref 20 dBm Att 30 dB SWT 1.2 s 13.824000000 GHz
20 Offpet 1318 dB
=
[vz=s]
F-1
- st
I~ AWl
4 . 4 s A AL s
AR PR AL o
F-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 22:18:40
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.17 dBm
Ref 20 dBm Att 30 dB SWT 1.15 s 15.115000000 GHz
20 Offpet 1318 dB
L
Tew]
F-1
= P THE
1
&NQN b A la a4l Il by Ly
NN W TR o PSR g™ R

-7

-80

Start 15 GHz

Date: 23.MAY.2017

22:18:47

1.15 GHz/

Stop 26.5 GHz
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TX HT40 mode CHO9 (10 Harmonic of the frequency)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

Ref 20 dBm “Att 30 dB SWI 300 ms
20 offfet 13]8 dB
1
L ex
=0
-1
-2
)1 -26.[p5 dEn
-2
ooty alinet MMMWM«»WWW‘ L
-7
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 23.MAY.2017 22:22:03
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz ~26.70 dBm
Ref 20 dBm Att 30 dB SWD 1.2 s 13.824000000 GEz
20 offfet 13]8 dB
1
vzen]
-1
1 -26.ps dEx ¥
- B (Y
E¥A
o N [ | by
! o BT ANVUY, Sl R
-7
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 23.MAY.2017 22:22:10
® *RBW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz -26.62 dBm
Ref 20 dBm Att 30 dB SWD 1.15 s 15.644000000 GEz
20 offfet 13]8 dB
F
vz
-1
¥ 1 -26.ps dEx
%.A I 41 | YN AL 4 )
D A T AL VA RAIWY 20 B T N P W I B VL ¥
-4
-7
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 23.MAY.2017 22:22:17
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ATTACHMENT H - POWER SPECTRAL DENSITY
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Test Mode : TX B Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -1.44 0.72 8.00 Complies
2437 -2.39 0.58 8.00 Complies
2462 -0.82 0.83 8.00 Complies
TX CHO1
® :RBW 3 kHz Marker 1 [T1 ]
Lo =
;

l 10 N I, 14 N

- e

-20 f "\

] (N
-5 Pf \ ]]}N
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date:

23.MAY.2017

22:42:28
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Date:

®

Date:

Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 =

Marker 1 [T1 ]
-2.39% dBm

*Att 30 dB 2.436100000 GHz

20 Offpet 13(8 dB

-0

I

e

60

Center 2.437 GHz

23 .MAY.2017

2.5 MHz/ Span 25 MHz

22:30:10

TX CH11

*RBW 3 kHz
*WVBW 10 kHz

Marker 1 [T1 ]

-0.82 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.460000000 GHz
20 Offpet 13|18 dB
1o E
1
LVL
Mgl
1‘) 3pB
\\ ﬂal
-70
-80
Center 2.462 GHz 2.5 MHz/ Span 25 MHz

23.MAY.2017

22:38:18
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Test Mode :TX G Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit S
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -5.61 0.27 8.00 Complies
2437 -5.19 0.30 8.00 Complies
2462 -4.71 0.34 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
Lo =
L .o MW;WN '“EMWMMHM Auk\y“u\lﬂul.. Uﬂliﬁ\"\[ﬂl/l\jﬂvl J"‘J{,""‘v"‘d‘f'ul
A NMJ'W .
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 23.MAY.Z2017 21:12:16
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TX CHO6

*RBW 3 kH=z
*VBW 10 kHz

Marker 1 [T1 ]
-5.19 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.438300000 GHz
20 offpet 13|18 dB
Lo [ 2 ]
[ ex
&= |,
1 LVL
it
|20 \
|-30 e "'V\
Luh
Wy
|- 50
|60
-0
-80
Center 2.437 GHz 2.5 MHzZ/ Span 25 MHz
Date: 23.MAY.2017 21:16:54
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -4.71 dBm
Ref 20 dBm *Rtt 30 dB SWT 2.8 s 2.461050000 GHz
zo Offpet 13|18 dB
Lo [ 2 ]
D
&= |,
1 LVL
MALAAIAMLA Lt At AR gpbig
I uu'UVU" vy LA 1] uu U\
|20
q“%h 3pe
i
Y
|50
|60
|70
-80
Center 2.462 GHz 2.5 MHz/ Span 25 MH=z
Date: 23.MAY.2017 21:21:12
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Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit S
esu
(MHZz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -12.03 0.06 7.44 Complies
2437 -6.85 0.21 7.44 Complies
2462 -9.66 0.11 7.44 Complies
TX CHO1
® :RBW 3 kHz Marker 1 [T1 ]
Lo =

iyl

-80

Center 2.412 GHz

Date: 23.MAY.2017 21:28:53

2.5 MHz/

Span 25 MHz
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Ref 20

*Att 30

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-6.85 dBm

dB 2.434500000 GHz

zo0 Qff 13i8

FLlLo

=
L]

F-10

F-20

F-30

-80

Center 2.437 GHz

Date: 23.MAY.2017

Ref 20 dBm

21:32:09

*Att 30

2.5 MHz/ Span 25 MHzZ

TX CH11

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-9.66 dBm

dB 2.463600000 GHz

20 Off 1318

-0

F-10

la—

F-20

ord b

- 60

-70

-80

Center 2.462 GHz

Date: 23.MAY.2017

21:33:46

2.5 MHzZ/ Span 25 MHz
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-80
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WWW

Date:

Center 2.412 GHz

23.MAY.2017 21:30:13

2.5 MHz/

Span 25 MHz

&
Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2
Frequency Power Density Power Density Max. Limit S
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -12.45 0.06 7.44 Complies
2437 -6.59 0.22 7.44 Complies
2462 -10.64 0.09 7.44 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
=
= |,
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TX CHO6

*RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]

—-6.59 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.438850000 GHz
20 Offpet 13|88 B
1o [ 2 |
B |
B VL
1
10 [l T MMWA a1
-20 h
-30 }
m’\h‘\v‘ 3DB
|-40 .,\N
F-50
-60
-70
-80
Center 2.437 GHz 2.5 MHzZ/ Span 25 MHzZ
Date: 23.MAY.2017 21:31:21
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -10.64 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.466700000 GHz
zo Offpet 1318 dB
Lo [ 2 |
T
& |,
LVL
1
Pl WMM\;
20 LAAM
| 20 IJ hl
W] \h” 3DB
I A,
60
-70
-80
Center 2.462 GHz 2.5 MHzZ/ Span 25 MHz

Date: 23.MAY.2017

21:34:51

Report No.: BTL-FCCP-1-1705042

Page 142 of 148



= i
r = 3
SLL D
N\
Test Mode : TX N-20M Mode_CHO01/06/11_Total
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)

2412 -9.22 0.12 7.44 Complies

2437 -3.71 0.43 7.44 Complies

2462 -7.11 0.19 7.44 Complies
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*RBW 3 kHz

Marker 1 [T1 1]

*VBW 10 kHz -17.85 dBm
Ref 20 dBm *Att 30 dB SWT 6.8 s 2.417920000 GH=z
20 Offpet 1318 dB
1o [ » |
- LVL
-10
1

L 20 , ! |i |
-30

L‘IJ 3pB
40 J/ \‘\
| \Jl
V"@W‘%f,’ \' 4

v/

-0
-80

Center 2.422 GHz

Date: 23.MAY.2017 22:14:14

6 MHz/

Span 60 MHz

&
Test Mode : TX N-40M Mode_CHO03/06/09_ANT 1
Frequency Power Density Power Density Max. Limit el
esu
(MHZz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2422 -17.85 0.02 7.44 Complies
2437 -12.79 0.05 7.44 Complies
2452 -19.54 0.01 7.44 Complies
TX CHO3
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TX CHO6

*RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]

-12.79 dBm

Ref 20 dBm *Att 30 dB SWT 6.8 s 2.436400000 GHz
20 Offpet 13|88 B
1o [ 2 |
B |
B VL
F-10 .
| 2o Ll
-30
] -
I-50 \Ajlw ﬁ\
-70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHzZ
Date: 23.MAY.2017 22:19:57
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -19.54 dBm
Ref 20 dBm *Att 30 dB SWT 6.8 s 2.443480000 GHz
zo Offpet 1318 dB
Lo [ 2 |
T
= |,
LVL
F-10
1
20 h 4
30
3DB
40
L 5o i »/ \«wl .
50 Jﬂfljv \ul
-70
-80
Center 2.452 GHz 6 MHzZ/ Span 60 MHz
Date: 23.MAY.2017 22:21:22
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Date: 23.MAY.2017 22:17:47

&
Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2
Frequency Power Density Power Density Max. Limit S
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -18.02 0.02 7.44 Complies
2437 -15.03 0.03 7.44 Complies
2452 -19.91 0.01 7.44 Complies
TX CHO3
® :RBW 3 kHz Marker 1 [T1 ]
[, =
=D B LVL
L 20 | % | | )
T !
1 . N
itk B
Center 2.422 GHz 6 MHz/ Span 60 MHz
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Date:

Date

TX CHO6

*RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]
-15.03 dBm

Ref 20 dBm *Att 30 SWT 6.8 s 2.444800000 GHz
20 Offpet 13|88 B
FLlLo
=Y
F-10
1
F-20
-z0 /’
M'L A
‘k M
| 8
-70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHzZ

23.MAY.2017 22:18:59

20 dBm

*Att 30

TX CHO9

*RBW 3 kHz
*VBW 10 kHz
SWT 6.8 s

Marker 1 [T1 ]
-19.91 dBm

2.440720000 GHz

20 Offpet 138 dB

-0

F-10

F-20

2

30

40

- 50

iy

-70

-80

: 23.MAY.2017

Center 2.452 GHz

22:22:53

6 MHzZ/

Span 60 MHz
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Test Mode : TX N-40M Mode_CHO03/06/09_Total
Frequency Power Density Power Density Max. Limit el
esu
(MHZz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)

2422 -14.92 0.03 7.44 Complies

2437 -10.76 0.08 7.44 Complies

2452 -16.71 0.02 7.44 Complies
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